
Preliminary Engineering  Report 
 
 

Shelter Cove Water Recycling and Reuse Project 
Shelter Cove, CA 

 
 

March  4, 2016 
 
 

Prepared For:  
Shelter Cove Resort Improvement District No. 1 

 
Prepared By: 

LACO Associates, Inc. 
21 W. 4th Street 

Eureka, California 95501 
707 443-5054 

 
Project No. 8022.08 

800 515-5054 

www.lacoassociates.com 

Eureka | Ukiah | Santa Rosa 

advancing the  

quality of life for 

generations to come 

Design 

Planning 

Engineering 

Geology and Geotechnical 

Environmental Science 

Materials Testing 

Survey 

Drilling 

Reviewed by: David Nicoletti, P.E. 
 

Prepared by: Paul Gregson, P.E. 
 



Preliminary Engineering Report 

Draft Water Recycling 
[...]
40 new connections have been added, resulting in 586 current connections. Using this data, the estimated 

population growth in Shelter Cove is slightly below one percent per year.  

 

Many of the lots in Shelter Cove cannot be built on due to the steep terrain, and a large portion of the land 

will remain undeveloped.  

2.3 Environmental Resources Present  

The site is flat, planted with non-native grass, and contains no trees or shrubs. Review of available 

information on the Humboldt County Web GIS and the US Fish and Wildlife Service’s National Wetland 

Inventory showed no wetland on the site. An unnamed creek runs from west to east between the waste 

water treatment plant and the proposed tank site. The proposed pipeline route from the WWTP to the 

proposed storage tanks would follow the existing pipeline route along Lower Pacific Drive to the northwest 

corner of the airport runway. This route allows the pipeline to cross the unnamed creek without inducing 

additional impacts, as the route is adjacent to an existing road and in the same location as the existing 

recycled water pipeline.  

 

No special status, rare, threatened or endangered species have been identified in the project area. 

However, a native grass, California oatgrass (Danthonia california), was found along the proposed pipeline 

route. California oatgrass is not a listed sensitive species.  

2.4 Community Engagement 

A CEQA Initial Study and Mitigated Negative Declaration are being prepared in conjunction with this 

project. The CEQA process provides for public comment and feedback on the project for a 30-day period. 

During the 30-day period, public notice is posted at the project site, with the Humboldt County Recorder, 

and at the RID office. A copy of the entire document will be available for public review at the RID office for 

the 30 day period. A notice may also be published in local newspapers. The document will be submitted to 

the State Clearinghouse and made available to public agencies for review. The RID Board of Directors must 

agendize and adopt the document at a public meeting that allows for public comment. This provides 

ample opportunity for the community to provide feedback on the merits of the project as a whole. 

 



Preliminary Engineering Report 

Draft Water Recycling 

Resort Improvement District No.1 

Project No. 8022.08; March 4, 2016 

Page 8 of 31 

A Coastal Development Permit is required for the project and will be administered by the County of 

Humboldt. This also provides opportunity for the public to provide feedback on the project. All materials 

submitted to the County become public information, and prior to the Zoning Administrator or Planning 

Commission making a determination on the project, a notice is published in a local newspaper and mailed 

to all owners and occupants within 300 feet of the project site.  

 

Additionally, RID will conduct public outreach and education on the use of recycled water prior to allowing 

private use of the water. RID proposes to prepare a recycled water monitoring plan and to provide public 

education on the use of recycled water.  

 

Once interested community members have agreed to abide by the requirements for the use of recycled 

water, RID will allow them access to recycled water from a secure filling station.  

3 . 0  WAT E R  S U P P LY  C H A R A C T E R I S T I C S  A N D  

F A C I L I T I E S  

3.1 Water Supply System 

RID is the sole water supply for Shelter Cove. The primary water source is from Telegraph Creek through a 

treatment plant and pump station. There are also 13 active wells with enough temporary capacity to 

supply roughly half of the system’s water demands. The wells allow RID to reduce their withdrawals from 

Telegraph Creek, which is necessary during portions of the summer months to maintain the minimum 

required creek bypass flow. The wells are not part of a recognized aquifer, and no groundwater 

management plan is required. The closest recognized groundwater basin is located 25 miles northeast of 

Shelter Cove (Figure 9). 

 

The District monitors the wells and turns them off when the water groundwater levels get too low. Table 1 

lists the monthly average, maximum, and minimum production amounts from each well from January 2013 

to October 2014. The Parson well was recently brought online in October 2014 and has minimal historical 

data available. The water quality of the wells meets the Drinking Water Division’s standards. A summary of 

the wells and Telegraph Creek water quality is presented in Appendix A.  

 

The system’s maximum day demand (MDD) is 476,000 gallons, and the average day demand (ADD) of the 

system is 93,600 gallons.  

 

 

Table 1. Monthly average, maximum, and minimum annual production amounts for each active water 

source. 

 Source Average (gal/month) Max (gal/month) Min (gal/month) 

Rick Spring 148,190 585,470 2,300 

Jerry Well 62,186 221,333 3,291 

Jack Well 189,951 340,190 94,697 

Kelly Well 19,531 44,881 6,134 

Joe Well 48,526 106,814 898 

John Well 145,136 334,730 38,372 



Preliminary Engineering Report 

Draft Water Recycling 

Resort Improvement District No.1 

Project No. 8022.08; March 4, 2016 

Page 9 of 31 

 Source Average (gal/month) Max (gal/month) Min (gal/month) 

Larry Well 77,876 195,265 21,071 

Ted Well 43,149 140,175 13,539 

Rick Well 102,166 286,813 45,927 

Lot W Well 295,509 522,695 57,005 

Greenbriar Well 334,683 694,727 100,090 

Rick Well #2 118,419 264,224 58,426 

Lot W #2 Well 393,645 699,365 153,183 

Parsons Well 133,593 133,593 133,593 

Telegraph Creek 2,066,500 3,838,000 691,000 

Total 4,179,061 8,408,276 1,419,526 

 

There are no new drinking water facilities planned, but RID is exploring the possibility of retaining stormwater 

runoff near the outlet of Humboldt Creek and utilizing that retained water as an emergency water supply 

due to extended drought conditions.  

 

Additionally, a limited amount of recycled water is produced by the WWTP for the purpose of golf course 

irrigation. The recycled water treatment system is described in Section 4.1 – Existing Treatment Facilities.  

3.2 Water Supply Management  

There are currently a total of 609 users of RID’s water system. These users are primarily residential, but there 

are 23 commercial users. RID’s rate structure can be found in Table 2. Currently, RID does not have a 

different rate structure for residential versus commercial. The total gross annual income from water 

distribution payments for the 2013/14 fiscal year was $258,390.36 (Table 3). These 609 total users equates to 

804 equivalent dwelling units (EDUs) (Table 4). 

 

Table 2. Rate Structure 

Charge Type Monthly Rate Unit 

Service Charge  $8.75 Fixed 

1st 500 cu. Ft. $8.75 Fixed 

Next 1500 cu. Ft. $5.00 Per 100 cu. Ft. 

Over 2000 cu. Ft. $7.50 Per 100 Cu. Ft. 

Capital Facility Charge $8.00 Fixed 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Preliminary Engineering Report 

Draft Water Recycling 

Resort Improvement District No.1 

Project No. 8022.08; March 4, 2016 

Page 10 of 31 

Table 3. Annual income for fiscal year 2013/14 

User Type 

First 500 

cu. Ft @ 

$8.75 

501-2000 

cu. Ft @ 

$5.00 per 

100 cu. Ft 

All 

Additional 

cu. Ft 

Service 

Charge 

Billing Usage 

Total 

Capital 

Facilities 

Charge 

Annual 

Income 

Totals 

Residential 

(Single-

Family) 

$54,502.75 $45,846.35 $12,296.06 $57,321.25 $169,966.41 $52,312.00 $222,278.41 

Residential 

(Multi-

Family) 

$2,231.25 $1,583.55 $40.23 $2,275.00 $6,130.03 $2,088.00 $8,218.03 

Commercial $2,397.50 $6,076.40 $14,780.27 $2,423.75 $25,677.92 $2,216.00 $27,893.92 

Industrial - - - - - - - 

Annual Totals $59,131.50 $53,506.30 $27,116.56 $62,020.00 $201,774.36 $56,616.00 $258,390.36 

 

 

Table 4. Equivalent Dwelling Unit (EDU) Calculation 

User Type 
Average Monthly 

Water Usage (Gal) 

Number 

of Users 

Average Monthly Usage 

per Connection (Gal) 

Number of 

EDU's 

Residential (Single-Family) 1,777,600 550 3,232 550 

Residential (Multi-Family) 78,729 23 3,423 24 

Commercial 269,077 23 11,699 83 

Industrial - - - - 

Municipal (RID) 473,434 13 36,418 146 

 
Total Users: 609 Total EDUs: 804 

 

 

4 . 0  E X I S T I N G  WA S T E WAT E R  T R E AT M E N T  

F A C I L I T I E S  

4.1 Existing Treatment Facilities  

4.1.1  Collection System 

RID provides wastewater services to the western portions of the Shelter Cove community (Figure 4). As of 

2015, there are 464 sewer connections of which approximately 95 percent are residential and the 

remaining 5 percent commercial. The system incorporates both gravity mains and force mains with nine lift 

stations. 

4.1.2  Wastewater Treatment Plant  

RID’s wastewater treatment plant is an oxidation ditch treatment system consisting of headworks, two 

oxidation ditches, two secondary clarifiers, a chlorine contact chamber, and sludge drying beds (Figure 5). 

Wastewater gravity-flows into the headworks and then flows to the oxidation ditches to remove 

biochemical oxygen demand (BOD). From the oxidation ditches, effluent flows into one of two clarifiers to 



Preliminary Engineering Report 

Draft Water Recycling 

Resort Improvement District No.1 

Project No. 8022.08; March 4, 2016 

Page 11 of 31 

recycle the treatment bacteria back to the oxidation ditches. Next, the effluent enters the chlorine contact 

chamber for disinfection, and the effluent is de-chlorinated with sulfur dioxide before being discharged to 

the ocean. No additional facilities are required to comply with waste discharge requirements. 

 

The facility has a permitted average dry weather treatment capacity of 0.17 million gallons per day (MGD), 

an average wet weather capacity of 0.27 MGD, and a peak weather treatment capacity of 0.77 MGD. 

RID’s wastewater flows currently range between 0.127 MGD dry weather flow and 0.3 MGD wet weather 

flow. No hourly flow variations are available. RID is operating at approximately 30 percent of its dry weather 

capacity, and 39 percent of its peak wet weather flow capacity.  

4.1.3  Existing Recycled Water Treatment System  

RID has a tertiary treatment system consisting of pumps and filters that have the ability to produce roughly 

40,000 GPD of recycled water. During the late spring, summer, and early fall months, the tertiary treated 

water is pumped to a pond for storage and for application to the golf course putting greens.  

 

The recycled water is dosed with a polymer (ProPac 9890) as a coagulant, then pumped to sand filters, 

and finally directed to a pond located near the golf course for storage. The water is then pumped from the 

pond to irrigate the golf course’s putting greens at night. 

4.1.4  Tert iary Fi l tration  

The filtration system is composed of two downflow continuous backwash filters, each with a surface area of 

seven square feet. The maximum design capacity of each filter is 30 gallons per minute (GPM). The filtration 

system receives effluent from the chlorine contact basin via a 0.5-horsepower (HP) centrifugal pump. The 

treated effluent is dosed with chlorine before being discharged to the golf course’s storage pond.  

 

The filtration system fails on a regular basis and operators have difficulty keeping the system operational. 

Operators have expressed the view that the system needs to be entirely replaced. 

4.1.5  Recycled Water Quali ty  

RID produces a high quality wastewater effluent which makes it easy to meet Title 22 requirements for 

recycled water. The recycled water filter currently produces an effluent with an average turbidity of 0.7 

NTU, and RID regularly passes coliform tests. 

4.1.6  Storage 

The recycled water is stored in 55,000-gallon storage pond located 0.6 miles southwest from the WWTP 

along the south side of the golf course (Figure 6). Water is pumped to the storage pond using a 0.5-HP 

centrifugal pump through a 4-inch recycled water transmission line. The recycled water stored in this pond 

supplies a spray irrigation system for the community golf course. 

4.1.7  Operational Management  

Operations of RID’s services are overseen by the RID Board of Directors (Board). The Board consists of five 

members elected to four-year terms by the residents of Shelter Cove. Monthly board meetings are held 

every third Thursday at 9:00 AM in the Fire Station in Shelter Cove. The current general manager is Philip 

Young. 

 



Preliminary Engineering Report 

Draft Water Recycling 

Resort Improvement District No.1 

Project No. 8022.08; March 4, 2016 

Page 12 of 31 

 

Table 5. Board of Directors (2015) 

Board Members Title Term Expiration 

Susan Fox President Nov. 2015 

Michael Caldwell Vice President Nov. 2018 

Nanette Corley Director Nov. 2015 

David Sommer Director Nov. 2015 

Jack Hargrave Director Nov. 2018 

 

 

4.2 RID Rates and Charges 

There are currently 464 connections to RID’s wastewater system (2015). These users are primarily residential, 

with only about 23 commercial connections. RID’s rate structure for wastewater service can be found in 

Table 6 below. Currently, RID does not have a different rate structure for residential versus commercial 

service.  

 

Table 6. Waste Water Rate Structure 

Service Type Monthly Rate Unit 

Residential 

 Single-Family $32.50 Fixed 

 Multi-Family $32.50 Fixed 

 + RUE $14.50 Each 

Commercial 

 Commercial - A (Hotels, Motels, RV Parks) $32.50 Fixed 

+ RUE $14.50 Each 

Commercial – B (Restaurants, Offices, etc.) $32.50 Fixed 

 + RUE $14.50 Each 

 

 

Table 7. Capacity Charges 

Service Type Monthly Rate 

Residential 

 Capacity Fee $ 9,000 

 Installation Fee $ 2,050 

 Total $11,050 

Commercial 

 4-inch lateral (per RUE $9,000 

Installation Fee $2,050 

Total Based on RUEs 

 

 

See Appendix B for RID’s 2013 financial audit.  



Preliminary Engineering Report 

Draft Water Recycling 

Resort Improvement District No.1 

Project No. 8022.08; March 4, 2016 

Page 13 of 31 

5 . 0  N E E D  F O R  P R O J E C T  

5.1 Water Conservation 

In response to droughts and various state mandates related to water conservation, RID hopes to reduce 

water diversions from Telegraph Creek through expanding the existing recycled water program and 

making this recycled water available for public and fire department use. The majority of the water in the 

RID water distribution system comes from Telegraph Creek, although RID also operates and maintains 13 

groundwater wells and one spring. RID’s water sources are limited in capacity and are highly vulnerable to 

drought and seasonal flow restrictions. Available capacity for water withdrawal is constrained by RID’s 

current permitted water rights, which mandate a minimum flow of 0.775 cubic feet per second be 

maintained in Telegraph Creek.  

 

RID has been unable to account for large volumes (approximately 30 percent) of water in the distribution 

system. RID staff suspect that water theft from RID’s water system is a significant cause of the unaccounted-

for water. See Appendix C for the article “146,000-Gallon Water Theft in Shelter Cove”.  

 

The replacement and expansion of RID’s water recycling program would include allowing the use of the 

recycled water to the community by allowing RID to install a public recycled water filling station which they 

hope will reduce water theft from both the distribution system and from creeks and streams.  

 

RID will offer the water free of charge to community members that live in their service area. A large 

agricultural industry is provided water by RID, and the intent is to reduce potable water demands in the 

system which in turn will make more water available for the community during droughts, as well as the 

wildlife which is also dependent on water from Telegraph Creek. 

5.2 Fire Protection 

RID provides fire protection services to RID residents and visitors through the Shelter Cove Volunteer Fire 

Department (SCVFD). The SCVFD has an emergency service response area of approximately 7.1 square 